



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17175
Date: 19.09.2023

Ref:- Your request letter
Testing of : Concrete cube supplied for testing compressive strength.
Site:Thakaraparamb - Ground floor slab

Amount:472/-	Invoice No. 4129	Invoice Date:19.09.2023
--------------	------------------	-------------------------

To Mr.Jose

Architect.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	12.09.2023	500	22.22

Test conducted by:
Verified by:

Signature:
Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17176

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter

Testing of : Concrete cube supplied for testing compressive strength.

Site:Thakaraparamb - Ground floor slab

Amount:472/-	Invoice No. 4129	Invoice Date:19.09.2023
--------------	------------------	-------------------------

To Mr.Jose

Architect.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	12.09.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17177

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Asset Sovereign, Ottukuzhy Jn., Statue - Member, column.

Amount:1416/-	Invoice No. 4131	Invoice Date: 19.09.2023
---------------	------------------	--------------------------

To M/s G.S Builders & Contractors Pvt.Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₄₀	12.09.2023	750	33.33
2	M ₄₀	12.09.2023	780	34.67
3	M ₄₀	12.09.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17178

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: I-KL-KLML-ENB-9040-Chenivila.

Amount:1416/-	Invoice No. 4133	Invoice Date: 19.09.2023
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure Pvt. Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
TVDM 9040	M ₂₀	12.09.2023	500	22.22
TVDM 9040	M ₂₀	12.09.2023	550	24.44
TVDM 9040	M ₂₀	12.09.2023	520	23.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17179

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Cordial Paradise, Poojapura.

Amount:1416/-	Invoice No. 4134	Invoice Date: 19.09.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
4th 1st	M ₂₅	08.08.2023	660	29.33
4th 1st	M ₂₅	08.08.2023	600	26.67
4th 1st	M ₂₅	08.08.2023	550	24.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17180

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Cordial Paradise, Poojapura.

Amount:1416/-	Invoice No. 4134	Invoice Date: 19.09.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
4th IIIrd	M ₂₅	18.08.2023	600	26.67
4th IIIrd	M ₂₅	18.08.2023	580	25.78
4th IIIrd	M ₂₅	18.08.2023	620	27.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17181

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter No.QA/SFS/008/78 dtd 19.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: SFS AMBER Blue Block - ninth floor column.

Amount:1416/-	Invoice No. 4136	Invoice Date: 19.09.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₄₅	11.09.2023	740	32.89
2	M ₄₅	11.09.2023	750	33.33
3	M ₄₅	11.09.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17182

No. T5/922/2021-22/RNK-TVPM

Date: 19.09.2023

Ref:- Your request letter No.QA/SFS/008/79 dtd 19.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: SFS AMBER Blue Block - ninth floor column.

Amount:1416/-	Invoice No. 4136	Invoice Date: 19.09.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	22.08.2023	700	31.11
2	M ₃₀	22.08.2023	680	30.22
3	M ₃₀	22.08.2023	690	30.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer